
©Daffodil International University 

 
 

Department of Textile Engineering 
Appeal Manufacturing  

 

 

 

                                                                     REPORT 

                                                                       ON 

                                                             Industrial Attachment 

 

                                                             Zaara Composite Textile Ltd 

 

 

       Academic Supervisor: 

                                Abdullah-Al-Mamun 

                                Assistant Professor, 

                                Department of Textile Engineering 

                                Faculty of Science & Information Technology 
[...]
overhead reservoir. There the vapors are condensed and outlets drop by drop. Then the water is 

let to fall slowly through the reservoir to the compressed air to obtain moist compressed air. The 

moist compressed air is transferred to the dryer & a slight warm compressed air is delivered to 

required sections of The Delta Composite knitting Ind. Ltd. 



©Daffodil International University 

Specification of Air Compressor Machines 

Parameters specifications 

Brand name ATLAS COPCO 

Origin India 

Mgt. date 2007 

Max pressure 10 bar 

R.P.M 2800 

11.2.5  Source of Utility: 

           Electricity  :  RBE & Gas Generator 

 Steam   :  Boiler 

 Water   :  Pump 

 Compressed air :  Compressor 

 Gas   :  TITAS GAS DISTRIBUTION CO. 

                                      

   

 

                                  CHAPTER - 12 

 

 

 

 

                   MAINTAINCE SECTION 



©Daffodil International University 

 

 

 

 

 

 

 

 

 

 

 

 

12.1 Introduction of Maintenance:                                                                                               

Maintenance of machinery is very essential mechanical effort for achieving smooth running of 

different machines. Maintenance is a process by which equipment is looked after in such a way 

that trouble free services and increased machine life can be ensured and specific product quality 

required by the customers is sustained. On time maintenance increase m/c lifetime & ensures 

trouble free services. 

12.2 In The Zaara Composite Textile Ltd., 2 types of maintenance are done:    

1. Break down maintenance 

             2. Routine maintenance 

 

   

 

 

Maintenance 

Routine Maintenance Break Down Maintenance 

Mechanical Maintenance Electrical Maintenance Mechanical Maintenance Electrical Maintenance 



©Daffodil International University 

                                                                                                                                                                      

1. Break down maintenance:                                                                                                                          

Break down maintenance is done instantly when problem arises in machine. In this case, repairs are 

made after the equipment is out of order and it cannot perform its normal functions. 

2. Routine maintenance:                                                                                                            

After a particular period of operation, the machines are cleaned & reordered, that is 

routine or schedule maintenance. The maintenance department does it once in a month. 

Schedule maintenance varies, time in time & also depends on situation according to 

types of machines, because maintenance is directly related to production.                                          

Most of the time, all the screws, nuts, bolts & levers are checked, lubrication is also done. 

Workers inform about the problem areas of the machines. Depending on their information 

maintenance is done. Maintenance engineer analyze the records and take steps according to 

requirement.                                                                               

13.3 Routine:                                                                                                                       

Maintenance is a necessary task in any industry. But the degree and interval of maintenance is 

dependent upon the age of the machineries. The Zaara Composite Textile Ind. Ltd. has relatively 

new machineries, which are very modern. Due to this reason a relatively less amount of 

maintenance is needed to be carried out in Zaara  Composite textile Ind. Ltd. Never-the-less, 

routine maintenance of the machineries is carried out – 

1. Daily Work 

2. Weekly Work 

3. Monthly Work 

12.4 Maintenance Procedure: (Mechanical) 

12.4.1   Machine: Dyeing Machines 

No Item needed to be checked & Serviced 

01 Comp: air system Checking 

02 Steam and cond. System checking 

03 All motor/pump sound and temperature checking 

04 Water system checking 

05 Oil level(Pump/gear box) checking 

06 All belt tight/Adjusting 

07 Gear oil checking/Renlling 



©Daffodil International University 

08 All bearing cleaning 

09 Checking all control panels 

10 Lubrication of all motors bearing 

 

12.4.2 Machine: Gas Boiler 

                  No Item needed to be checked & Serviced 

                1 Checking of water level glass 

               2 Checking of F.W system and handiness 

               3 Checking of auto operation of pumps 

               4 Checking and cleaning of photo-cells 

               5 Checking of control 

               6 Checking all control panels 

               7 All cable terminal tighting 

               8 Lubrication of all motors bearing 

 

 

 

 

 

12.3 Machine: Gas Generator Machines 

No Item needed to be checked & Serviced 

1  Lub oil leveling checking 

2 Cooling water system checking 

3 Better water level checking 

4  All belt tight/Adjusting 



©Daffodil International University 

5  Panel board cleaning 

6 All bearing greasing 

7 All cable terminal tighting 

8 Cleaning and maintenance of PHE and CT 

 

12.4.4  Machine: Compactor, dryer machines 

       No Item needed to be checked & Serviced 

1 Comp: air system Checking 

2 All motor/pump sound and temperature checking 

3 Steam and cond. System checking 

4 Filter cleaning and thermo oil checking 

5 All belt tight/Adjusting 

6 All bearing cleaning 

7 Checking all control panels 

8 Lubrication of all motors bearing 

 

 

 

 

 

 

 

12.4.5 Maintenance Tools and Equipments: 

Sl. No. Maintenance tools/equipments Functions 

1. Adjustable wrench Used for setting nut & bolts 

2. Pipe Spanner For pipe fitting 

3. Spanner Fixed Spanner for nut & bolts 



©Daffodil International University 

fitting 

4. 
Socket spanner 

Handle system for nut & bolt 

fitting 

5. Hammer To apply load where required 

6. Screw driver To release any screw 

7. Punch Used to fit any worn out shaft 

8. Lock opener To open the clip of bearing 

9. Hack saw To cut any metallic thing 

10. Outside calipers To measure outside dia 

11. Inside calipers To measure inside dia 

12. Slide calipers To measure very small dia 

13. Vernier scale To measure very small dia 

14. Chain ton To lift heavy load 

15. Welding machine To join metallic parts 

16. Grinding machine To make the smooth fabrics 

17. Tester To test electric circuit 

18. Pliers To grip anything & cut anything 

19. Avometer/Voltmeter To measure voltage 

20. 
Steel tape 

To measure length, width & 

height 

 

 

 

 

 

 

 

 

 

 

 

 



©Daffodil International University 

 

 

                                     CHAPTER - 13 

 

 

 

 

 

 

                            EFFLUENT   TREATMENT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



©Daffodil International University 

13.1 Introduction of E.T.P                                                                                                      

Effluent is the stream of excess chemical liquor which is extracted from an industry after using in 

original operation. For example-                                                                                         

The excess dye liquor which is extracted from textile industry after dyeing from different 

processes are treated with various chemicals to remove or neutralize the toxic materials before 

discharging to environment (e,g- ground water) . This is called effluent treatment. 

13.2 The main objective of ETP 

The main objective of ETP are mentioned in the below- 

o To remove coloring matter. 

o To control pH 

o To maintain proper value of BOD,COD 

o To reduce TDS amount. 

Where, 

          BOD= Biological Oxygen Demand. 

          COD= Chemical Oxygen Demand.  

          TDS= Total Dessolved Solid. 

 

13.3 Type of Effluent Treatment plant follows  zaara: 

Now – a – days various types of ETP are available. But the physico- chemical treatment 

followed  

 By biological process is applied at Delta EPT. 

13.4 Capacity of the E.T.P                                                                                                        

Daily treatment capacity = 125 m3/hour                                                                                                 

Daily treatment capacity = 3000 m3/day                                                                                                   

 

 

 



©Daffodil International University 

 

13.7 Flow diagram of The Zaara E.T.P  

 

 

 

 

                                                                                                    Activated sludge process 

 

 

  

 

                                                                                                                          ----------                 

 

Sludge  ---------- 

Outlet 

                                        Figure: Flow diagram of Zaara E.T.P 

13.8 The used chemicals in Zaara E.T.P  

No Chemicals name Function of the chemicals 

01 H2SO4 It is used to neutralize the waste-water. The pH is to controlled 

by the acid. In the first, the pH of waste-water is generally 10-11 

which the changed into pH=7.30-7.50 by the acid. 

02 Anti-foaming agent It is used at distribution tank as if there not to create any foam 

formation. 

03 Decolorant It is used at decolorization unit to break the waste water’s 

coloring matter. So it helps to make the colorless water that is 

suitable for fresh environment. 

04 Bacteria It is used at biological oxidation unit to eat the organic 

compounds of waste-water. It works in presence of oxygen. 

05 Poly-electrolyte It helps to increase the size of flock of the waste-water. It is used 

at sludge drying bed as if the sludge can be precipitated. 

Screening Equalization tank 

(Storage tank) 

pH control unit 

(Neutralization) 

Distribution 

tank 

Biological 

oxidation tank 

Decolorization 

(Sedimentation pocket) 

Secondary clarifier 

(Sedimentation tank) 



©Daffodil International University 

06 Na-hypochlorite It damages the residual suspended solids after secondary 

treatment. The harmful bacteria is also be damaged by the 

chemicals. 

13.9 Waste-water analysis of textile industry                                                                                               

A typical textile unit is expected to generate various types of waste-water differing in magnitude 

and quality at the stages shown in the below:  

No We processing stages Waste-water type 

01 Desizing  High TSS, High BOD, pH 

02 Scouring  High TSS, High BOD, High TDS, High alkalinity, High 

temperature 

03 Bleaching and 

mercerization  

High TSS, High BOD, Alkaline waste-water. 

04 Dyeing, printing, Finishing Waste dye, High TSS, High BOD 

                                                                                                                                         

13.10 A typical discharged limit for textile waste-water parameters  

No Parameters Discharge limit 

01 pH  6.5—9.0 

02 BOD(Biological Oxygen Demand) 150 mg/L 

03 COD(Chemical Oxygen Demand) 200 mg/L 

04 TDS (Total Dissolved Solid)  2100 mg/L 

05 Color None 

                                                                                                                                                                         

13.11 The physical treatment stages with their function                                                                                                                                     

There are two stages under physical treatment are followed in Zaara E.T.P. The functions are 

given in the below:  1. Screening  

 2. Equalization tank  

No Stages and functions  

 

 

01 

Screening 

In screening, the course particles are separated by a filtration process. The solids such 

as- water thread, fabric pieces, lints etc are removed by screening. 

 

N.B # The depth of the equalization is 25 feet. 

 



©Daffodil International University 

 

 

 

02 

 

Equalization tank 

In equalization tank, the wastewater is kept basically for- 

 Cooling the wastewater by reducing temperature. 

 Make the wastewater homogeneous in nature. 

 Mixing the wastewater 

 

N.B # It is 25 feet’s depth. 

13.12 The chemical treatment stages with their function 

The stages are followed for the chemical treatment— 

1. pH control unit (Neutralization) 

2. Distribution tank 

3. Decolorization (Sedimentation pocket) 

No Stages and functions  

 

 

 

 

01 

pH control unit (Neutralization) 

Generally, the waste-water’s is pH = 10.0—11.0. But this range is harmful for land and 

human. To remove the high pH of the waste-water, the neutralization process is applied. 

For pH control, here H2SO4 acid is used. As a result the pH comes to acceptable range (e.g- 

pH=7.0—7.30) after treatment. The reaction is mentioned in the below :  

NaOH  +  H2SO4     Na2SO4 +    H2O 

Alkali        Acid         (Soluble)     water 

The employees of the E.T.P always check their pH value every day at inlet and outlet. 

 

 

02 

Distribution tank 

Here the activated sludge’s (by recycling process) water and pH controlled water are come 

combinely.In this unit an antifoaming agents are used to remove the foam formation.  

 

 

03 

Decolorization (Sedimentation pocket) 

Here it is named as sedimentation pocket. The decolorant chemicals are used to break the 

coloring matter. So it helps to make the colorless water. The pH is slightly removed at 

decolorization unit but it is negligible. 

 

13.13 Biological Oxidation tank ( Airatic)                                                                                          

The wastewater is oxygenated to encourage the growth of micro-organism. The organic compounds are 

converted into CO2, H2O and other products like Nitrogen, Sulphare, and phosphorous etc. The reaction 

of biological treatment is given in the below:  

COHNS + O2       CO2 + H2O + NH3 + CH-NO2 

Becteria 

 



©Daffodil International University 

The main purpose of the biological treatment to reduce BOD load of wastewater. 

○Temperature  :  35º to 37º C 

○ PH (Maximum)  :  6.5 

○ Dissolved oxygen  :  4 PPM 

 

 

 

13.14 The basic ingredient are used in the biological treatment                                                     
They are as following:  

       High density of micro-organism 

Good contact between organism and waste water 

Provide high volume of oxygen by many pipes. 

Favorable temperature, pH maintained. 

Polyelectrolyte and Na-hypochlorite are used to increase the size of flock and remove 

the residual wastewater from sedimentation tank.  

 

Secondary clarifier:                                                                                                                

From secondary clarifier, one pipe is attached to sludge drying bed and another for activated 

sludge which goes to distribution tank by recycling.                                                                          

Activated Sludge Process It is a process in which a mixture of wastewater and micro-organism 

are agitated and aerated from secondary clarifier to distribution tank. Then it is come to biological unit 

from distribution tank. 

13.15 The controlling points of the E.T.P                                                                                           

The controlling points are mentioned in the below 

No Parameters At Discharged Range 

 pH Storage tank, pH control unit  7.30-7.50 

 BOD Inlet, Outlet  Less than 150mg/L 

 COD Inlet, Outlet 50- 200mg/L 

 TDS Inlet, Outlet Less than 2100 mg/L 

 

13.16 Product Quality Checked: 



©Daffodil International University 

o Biological Oxygen Demand (BOD)  

o Chemical Oxygen Demand (COD)  

o Total suspended solids 

o Total dissolved solids 

o Color 

o pH etc. 
